SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2204-01B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS NE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P ﬂA\ 20 dhine s
10 dém ’I l 10 dem (
ode T 0 dBm | l‘
-10 dBm L -10 dBm }
SPURIOUS_LINE_ABS l f
-20 deém - -20 dBm ;
'RJ S TN
-40 dBm /‘/ 3 | I\ (40 dBm Y
f“’\ N /-./'L\.‘J k.\'\”“'\J \\nh
50 dam hf‘ e Lo sowim . -~ Wal
P L/
+60 dem -60 dBm = =
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 910,27173 MAz -41.61 dem 2881 d& 546,000 MHZ 849,000 MHZ 100,000 kA2 848.77073 Mhz 50,57 dbm ~0.43 0B
523,000 MHz £24.000 MHz 30.000 kiz 923,99950 MHz -18.72 dm -5.72d8 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -18.76 dBm -5.76 db
824.000 MHz £27.000 MHz 100.000 kHz 824.25624 MHz 21.00 dBm -£.10 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -45.23 dbm -32.23 dB
S
T
Il - i [ o

15:13:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

JUL. 2021

15:07:

41

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . ' ABS Line _§PURIOUS_|[NE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 7 . el
; B 1
ode f dem T
-10 dBm | -10 dBm :
SPURIOUS_LINE_ABS {
20 dem /‘ 20 dim K\
-30 dem o -30 dem ]
40 dBm 40 dBm
_/_‘"—‘_
50 dBm — E T
sl I 50 dBm: —
|
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,91608 MHz -27.50 dBm -14.50 05 546,000 Mz | 849,000 Mz 100,000 Kiz 346 71179 Mz .95 cBm 0.0 B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,53550 MHz ~23.16 dbm -10.16 d& 849.000 MHz 850,000 MHz 30,000 kHz 849,01249 MHz -24.17 cBm -11.17 d8
824.000 MHz B27.000 MHz 100.000 kHz 825.18232 MHz 9.08 dBm -20.02 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -27.01 dBm -14.01 dB
T
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-8 of 21



ssamonias. FCC RADIO TEST REPORT Report No. : FG0OD2204-01B

LTE Band 26 / SMHz / 16QAM
Lowest Band Edge / 1 RB Highest Band Edge /1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.60 dg Mode Auto Sweep
SEL Caunt 1007100 Escl_ Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
[ ;
10 dem ’ \l 10 dBm: ’ t
0 o8 i 0 dem l |‘
-10 dBm | -10 dBm.
SPURIOUS_LINE_ABS \‘ }
-20 dBm -20 dBm Irf
-30 dBm i dBrm
S W N L [
-40 dBm v h—a.,,\y N lf 4 dBm IR ,‘.\
AN N M/’I o \ \L /
50 dam A — ! S0t - .
S VA = [ e ‘ AN
-60 dam 60 dém - —
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 819,23177 MHz -43.16 dBm -30.16 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77672 MHz 19.62 dBm -10.38 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -20.04 dBm -7.04 B 949,000 MHz 850,000 MHz 30,000 kHz 540,00050 MHz -20.06 dBm -7.06 dB
824.000 MHz 827,000 MHz 100.000 kHz 824.26523 MHz 20.42 dBm -0.58 d& 850.000 MHz 860.000 MHz 100.000 kHz 853.78122 MHz -38.51 dBm -25.51 dB
S
Y
i e N [1 e

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 8Bm
i PP
0 dB ; : dem
] \ | [
-10 dBm f -10 dBm -
SPURIOUS_LINE_ABS I \
20 dem iJ 20 dim *
-30 dBm -30 dem
A R
40 dBm 40 dBm
50 dbm - =t 50 dem ™
B I— —
-60 dem 60 dém -
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,95604 MAz -32.12 dem -19.12 de 846.000 MHZ 849,000 MHZ 100 000 kHz 846 50268 Mz 510 cbm —20.90 0B
523.000 MH2 | 694,000 MHz 30.000 kHz 823,57652 MHz -26.11 dBm -13.11d8 849.000 MHz 850,000 MHz 30,000 kHz 849,01049 MHz -25.38 dBm -12.38 dB
824.000 MHz B27.000 MHz 100.000 kHz 826.31818 MHz £.09 dBm -21.01 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -32.17 dbm -19.17 dB
T
I 1 P
JUL.2021 15: Date
TEL : 886-3-327-3456 Page Number 1 A26-9 of 21

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2204-01B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghine _FPURIOUS }INE_ABS P ’_\ 20 dhine M s
|
10 dem ‘ l 10.dem "
ode J/ I 0 dem J
-10 dBm ll -10 dBm
SPURIOUS_LINE_ABS \ f
20 dem 20 dim
VLY P
-30 dBm 4 L\m\ F H Ay dem y
o | Iy
-40 dBm 1‘ 40 dBm
W 1 T
A~ oW M \-A. /r\f \ Al Ve &
-5d dem—r < e e 50 ey
1 g S AVAN
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -41.54 dem -28.54 dB 544000 MHZ 849,000 MHZ 100,000 kA2 848.60261 MhZ 5076 dbm —0.24 0B
523,000 MHz £824.000 MHz 50.000 kiz 923,99550 MHz -15.73 dém -6.73.d8 849,000 MHz 850.000 MHz 50,000 kHz 849,00649 MHz -22.60 dBm -9.60 dB
824.000 MHz £29.000 MHz 100.000 kHz 82435714 MHz 21.00 dBm -9.00 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -43.62 dbm -30.62 dB
S
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

JUL.2021  15:27

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dhim
10 dem 10 dgm
7 WMM\!WM'M-(-N«—‘.-\ Pttt et e,
0dB " + derm
-10 dBm k 10 dBm
SPURIOUS_LINE_ABS J M l\
-20 dBm j -20 dBm k“‘
-30 dBm — -30 dem
I LT e
/_”J—. —-\-\_
40 dBm 40 dBm
.
= ] -50 dem
-60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,95604 MHz -28.14 dBm -16.14 05 544,000 Mz | 849,000 Mz 100.000 KAz 344 70180 MHz 5.5 dbm TR IWT
£23.000 MHz 824,000 MHz 50.000 kHz 823,99550 MHz -23.35 dém -10.35 dB 340,000 MH= 850,000 MHz 20,000 kHz 340 04446 MHZ 33.76 dBm 1076 de
824.000 MHz £29.000 MHz 100.000 kHz 827.95854 MHz 7.67 dBm -22.33 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -29.30 dBm -16.30 dB
T
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-10 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2204-01B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum L

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PAES

s 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P (\ 20 dbime =
10 dem '\ 10 dBm /
0dB ‘/ l 0 dem } H
-10 dBm Jl -10 dBm. i
SPURIOUS_LINE_ABS \ J |
-20 dBm J -20 dBm UJ ,‘L
-30 dem i T T é‘ai derm i 4-1' ¥
iy | [\ {
\"'J.L T 40 dem T e
Y AN e W
f : — —sn@;\z;m""fu
| L Lo B g I
VO
-60 dBm

Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -42,32 dém -29.32 de 844.000 MHz 849.000 MHz 100.000 kHz 848.66284 MHz 20.26 dBm -9.74 dB

823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -22.05 dBm -9.05 d& 543,000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -21.52 dBm -8.52 dB

824.000 MHz 829.000 MHz 100.000 kHz 82432717 MHz 20.49 dBm -9.51 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -44.09 dbm -31.09 db

S
Y
il A I [| o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
0 dB ’ 1 dBm:
-10 dBm 10 dBm :
SPURIOUS_LINE_ABS ‘H ]'
-20 dém jll -20 dBm ﬁh
-30 dBm -30 dem
[ — P
e it
-40 dBm /, -40 dBm \
50 dBm =] -50 dem BRS
-60 dem -60 dem i
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,98002 MHz ~31.41 dBm -18.41 de 544,000 Mz | 849,000 Mz 100.000 KAz 344 41209 Mz 65 dbm 2515 0B
523.000 MH2 | 694,000 MHz £0.000 kHz 82351758 MHz ~24.45 dbm -11.45d8 849,000 MHz 850,000 MHz 50,000 kHz 549,03746 MHz -26.73 dBm -13.73 d8
£24.000 MHz 529.000 MHz 100.000 kHz B825.22627 MHz 5.63 dBm -23.37 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -33.98 dBm -20.98 dB
T
I 1 P

JUL.2021 15:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-11 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2204-01B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine L.
10 dem \! 10 dBm: H\
0dB J + 0 dem { T
-10 d8m { k -10 dBm A
SPURIOUS_LINE_ABS ) \ l “]
20 dem i i 20 dim 1 \
-30 dam J ! i 1 -3 dem b 1
AR n I n IR
-40 dem \ \ ‘ ~goldem ]
n /‘f M. u'J Y A J \ | N A N U\ o k
SUIMEE,J S e v e o [[}-50 temps o T~
|
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 520,79820 Mhz -45.67 dem -32.67 06 '839.000 MHZ 849,000 MHZ 100,000 kHz 898 40550 MHz 20,66 dbm ~9.94 0B
£23.000 MHz 824,000 MHz 100.000 kHz 82398951 MHz -29.60 dBm -16.60 & 949.000 MHz 850,000 MHz 100,000 kHz 849,02048 MHz -31.79 dém -18.79 d8
824.000 MHz £34.000 MHz 100.000 kHz 624.61439 MHz 21.84 dém -6.16 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -48.37 dbm -35.37 dB
T
i [ i 1 )
Date: 26.JUL.2021 16:00:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrul
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . ' abs Line _§PURIOUS_|LINE_ABS, PABS
20 ghine —BPURIOUS_LINE_ABS PASS JL
10 dBm 10 dBm
o de e A et B 2 o P e g o Aprinins o Q’n-_”“”‘""" i et dieddos
-10 dem \ -10 dem \
SPURIOUS_LINE_ABS ‘ \ l
-20 dem P,J 20 dBm 1
-30 dem " 30 dem i
““M__\_‘
P
L
40 dem -40 dBrm P
-50 dem -50 dem: AN
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522,00600 MAz -33.02 dem -20.02 d6 '839.000 MHZ 840000 MHz 100 000 kHz 843 41059 MHZ 500 cbm ~2%.00 0B
523.000 MHz | B94.000 MHz 160.000 khz 823,52557 MHz -27.33 dbm -14.33 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,08042 MHz -27.11 dBm -14.11 dB
824.000 MHz B34.000 MHz 100.000 kHz 827.09191 MHz 3.74 dBm -26.26 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -33.40 dBm -20.40 dB
Y
I 1 P
JUL.2021 15:55:08 16:11:25

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A26-12 of 21



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2204-01B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s ﬂ
10 dem \l 10 dBm: / \
0dB | l 0 dem ’ \
-10 d8m J -10 dBm
SPURIOUS_LINE_ABS )‘ \ fr l\[
-20 dem -20 dBm
T I
-30 dém ‘\ h 5 -3l dem g 7 L
LA | I I )
-40 dBm \'\_«A { \ T -40'dBm
-50 dém AL ; i J | | fo et )Lf\ _,u\/ ‘\,«
TN v = e vep vy Lpnean) - A
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,93207 Mhz -47.19 dem -34.10 06 '839.000 MHZ 849,000 MHZ 100,000 kHz 898 43556 MHz 20,07 dbm ~9.03 dB
£23.000 MHz 824,000 MHz 100.000 kHz 82397652 MHz -30.21 dém -17.21d8 949.000 MHz 850,000 MHz 100,000 kHz 849,00350 MHz -32.03 dBm -19.03 de
824.000 MHz £34.000 MHz 100.000 kHz 624.59441 MHz 20.10 dem -9.90 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.08492 MHz -48.69 dbm -35.69 dB
T
i [ i 1 )
Date: 26.JUL.2021 15:5B:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
0 ds 4o B T S o g e s NS AN AU F I -
-10 dBm \ -10 dBm \
SPURIOUS_LINE_ABS H \ ‘
20 dem 7 [ -20 dem
.l \Ml
-30 dBm 30 dem
U
"] e
40 dBm 40 dBm —
et e
-50 dem -50 dem:
\
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,90600 MHz -32.54 dBm -19.54 05 539,000 Mz | 849,000 Mz 100,000 Kiz 34214186 Mz 17 B  25.69 0B
523.000 MHz | B94.000 MHz 160.000 khz 823,96653 MHz ~26.77 dBm -13.77.d8 849.000 MHz  850.000 MHz 100,000 kHz 549,03746 MHz -27.57 cBm -14.57 dB
£24.000 MHz 534.000 MHz 100.000 kHz 826.43257 MHz 3.75 dBm -26.25 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -37.62 dBm -24.62 dB
T
I 1 P
JUL.2021 15:56:58

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A26-13 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2204-01B

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.60 dg

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck 'AES | SPURIGIECLiNEKARS_ PABS
3 3 3 ARS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS 2 .‘ 20 ghine S ﬂ
10 dBm L 10 dBm ‘ I
0 de k 0 dem {l ],’
-10 dBm -10 dBm H,i T
SPURIOUS_LINE_ABS H \ﬂ / \
20 dem ‘1 20 dim j ‘
-30 dBm '1]1 # -3gldem 4 l
, | I I ) o
40 dem T J I -40 Hem I I
il [ N .'F\ 4o Al J \ | 0 o6 'ﬂ\ A h fM )\/L\f
-50 dem 7 5 - T e | |80 dee T - i ]
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 839.0 MHz Start 834.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,96404 MHz -43.87 dBm -30.87 d& 934.000 MHz 849.000 MHz 100.000 kHz 848.15335 MHz 20.61 dBm -5.39 dB
823.000 MHz 524.000 MHz 200.000 kHz 823.97752 MHz -19.60 dBm -6.60 dB 349,000 MH= 850.000 MHz 200,000 kHz 340,00843 MHz -21.07 dBm -5.07 dB
824.000 MHz 839.000 MHz 100.000 kHz 824.83167 MHz 21.51 dBm -8.49 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -45.89 dbm -32.89 dB
T
i e N [1 e
Date: 26.JUL.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrul
Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck 'AES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS pass JL
10 dBm 10 dBm
ods i hiaatie: Kk st & sl i 8 e A e T Ty \ 0 e et s A et e A RSN i oy o g it g
-10 dam ! -10 dBm
SPURIOUS_LINE_ABS
-20 dem i -2 dBm
30 dBm M‘/ 0 dBm o &
M—'M
i 40 dem
-50 dem -50 dem:
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 839.0 MHz || Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,03207 MRz -31,66 dem -16.60 06 834.000 MHZ 849,000 MHZ 100 000 kHz 892.06043 Mz 3,52 dbm 6.76 0B
523.000 MH2 | 694,000 MHz 200.000 kiz 823,54456 MHz -23.65 dbm -10.5 d& 849.000 MHz 850,000 MHz 200,000 kHz 849,07043 MHz -26.13 dBm -13.13 d8
£24.000 MHz 539.000 MHz 100.000 kHz 820.89162 MHz 3.10 dBm -26.00 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -35.56 dBm -22.56 dB
Y
) i )
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0OD2204-01B

LTE Band 26 / 15MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 11.60 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck 'AES | SPURIGIECLiNEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS PA, 20 dkine s
i ﬂ
10 dBm ‘{ 10 dBm } I
0 dB 0 dem T
| )
-10 dBm -10 dBm 1
SPURIOUS_LINE_ABS !‘} \ .‘ "
20 dem 20 dim i A
\ n R

i T | | .
n Npa I\ Jl i o dal Qp il

-50 dem: "‘,.\_\/&__ -] =g o AT P | T L™ e/ ™ T AR V\\,\j
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 839.0 Mz | |[Start 834.0 MAz 3003 pts Stop 860.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,98002 Mhz -45.14 dem -32.14 06 834.000 MHZ 849,000 MHZ 100,000 kHz 898, 16833 MHz 2051 dbm ~9.79 dB
£23.000 MHz 824,000 MHz 200.000 khz 82397852 MHz -15.75 dém “6.75d8 949.000 MHz 850,000 MHz 200.000 kHz 849,02747 WMHz -21.39 dBm -5.39 d8
824.000 MHz £39.000 MHz 100.000 kHz 624.86164 MHz 20.52 dem -9.48 db 850.000 MHz 860.000 MHz 100.000 kHz 850.09491 MHz -46.48 dbm -33.48 dB
T
i [ i 1 )
Date: 26.JUL.2021 Date
Spectru
Ref Level 30.00 dBm  Offset 11.60 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.60 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck SAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIOUS, INE_ABS PAES
20 ghine —FPURIOUS_|INE_ABS PABS o0 ckine s
10 dBm 10 dBm
" WV DP) DA P ST 4
od e o || T
|
-10 dém % -10 dem 1
SPURIOUS_LINE_ABS | |
-20 dem l\‘ 20 dBm \A
-30 dém ﬁ “\ 0 dBm n‘
| et VM
-40) £l 40 dem
i
-50 dBm -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 839.0 Mz | |[Start 834.0 MAz 3003 pts Stop 860.0 Mz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -34.07 dém -21.07 de 834.000 MHz §49.000 MHz 100.000 kHz 535,08551 MHz .20 dBm ~57.71 dB
£23.000 MHz 824,000 MHz 200.000 khz 82397263 MHz -25.41 dm 124108 949.000 MHz 850,000 MHz 200.000 kHz 84902747 WMHz -27.56 dBm -14.56 d8
824.000 MHz £39.000 MHz 100.000 kHz 825.77572 MHz 2.21 dém ~27.79 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.92 dbm -25.92 dB
T
) i )
JUL.2021 16:36:07
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2204-01B

Conducted Spurious Emission

LTE Band 26 / 1.4AMHz

e pectru w
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- t -10 deffi=—
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm =
) I RN - (SN B - JU RV LRV S,
-50 dBm T
-70 dBm
-80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.17908 MHz -48.84 dBm -35.84 dB 30.000 MHz 815.000 MHz 100.000 kHz 789.90610 MHz -56.39 dBém -43,39 dB
860,000 MHz 1.000 GHz 100.000 kHz 997.03765 MHz -56.20 dBm -43,20 dB 860,000 MHz 1,000 GHz 100.000 kHz 971.65945 MHz -56.35 dBm -43,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.45689 GHz -45.80 dBm -32.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67258 GHz -45.29 dBm -32.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -41.21 dBm -28.21 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -41,19 dBm -28.19 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.91727 GHz -41.86 dBm -28.86 db 7.000 GHz 9,000 GHz 1.000 MHz 8.92427 GHz -41,84 dBém -28.84 d&
il il
L L J e L L J e
D 14 14

Highest Channel / QPSK

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.60 dB

Mode Auto Sweep

(@1 AvgPwr

heck
URIOUS

Limit

-10 def

PABS

INE_ABS PABS

[ SPURIC
20 dem

S_LINE_ABS_

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz

35005 pts

Stop 9.0 GHz

Spurious Emissions
Range Low |

Range Up |

RBW | Frequency |

Power Abs |

ALimit

30.000 MHz
860,000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

8

15.000 MHz
1,000 GHz
3.000 GHz
7.000 GHz
9,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

812.66968 MHz
979.73009 MHz
2.84976 GHz
6.93276 GHz
£.01177 GHz

-56.80 dBm
-56.20 dBm
-45.77 dBm
-41,02 dBm
-41,90 dBrm

-43.80 dB
-43,20 dB
-32.77 dB
-28.02 dB
-28.,90 db

14:
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2204-01B

LTE Band 26 / 3MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
[P —— sttt W SRR N y e e -~ e S RS R
-50 derr T -50 dBm
- mﬂj
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.13002 MHz -51.02 dBm -38.02 dB 30.000 MHz 815.000 MHz 100.000 kHz 807.32220 MHz -56.86 dBém -43,86 dB
860,000 MHz 1.000 GHz 100.000 kHz 973.52549 MHz -56.30 dBm -43,30 dB 860,000 MHz 1,000 GHz 100.000 kHz 995.43719 MHz -56.31 dBm -43,31dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89325 GHz -45.70 dBm -32.70 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -45.69 dBm -32.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94176 GHz -41.10 dBm -28.10 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94676 GHz -41,25 dBm -28.25 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.21977 GHz -41.97 dBm -28.97 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00777 GHz -41,97 dBém -28.97 d&
_— _—
L ] (] ) (]
D 15 15:16:
Spectrum u%;"
Ref Level 0,00 dém Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit fthnrk PARS
.10 ddnE_$PURIOUS LINE ABS PABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
PR P B i TP SR
-50 dBm T
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 783.23402 MHz -56.70 dBm -43.70 dB
860,000 MHz 1,000 GHz 100.000 kHz 993.86538 MHz -56,36 dBm -43,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52087 GHz -45.68 dBm -32.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -41,14 dBm -28.14 dB
7.000 GHz 9,000 GHz 1.000 MHz 2.01727 GHz -41,84 dBm -28.84 db
i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2204-01B

LTE Band 26 / 5SMHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
n P e O LS RPN [P Pt | st ol et
-50 derr -50 dBm
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.22814 MHz -51.63 dBm -38.63 dB 30.000 MHz 815.000 MHz 100.000 kHz 807.02784 MHz -56.76 dBm -43.76 dB
860,000 MHz 1.000 GHz 100.000 kHz 939.65678 MHz -56.41 dBm -43,41 dB 860,000 MHz 1,000 GHz 100.000 kHz 954.02532 MHz -56,37 dBm -43,37 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86276 GHz -45.49 dBm -32.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97426 GHz -45.64 dBm -32.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93176 GHz -41.13 dBm -28.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -41,25 dBm -28.25 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20577 GHz -41.81 dBm -28.81 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.93827 GHz -42,04 dBém -20,04 d&
_— —_—
L ] (] ) (]
D 15:33:41 15:36:06
Spectrum u%;"
Ref Level 0,00 dém Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit fthnrk PARS
.10 ddnE_$PURIOUS LINE ABS PABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
n A P nnaui N POUSENIH AS,
-50 dBm T
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 634.04428 MHz -56.80 dBm -43.80 dB
860,000 MHz 1,000 GHz 100.000 kHz 869.02699 MHz -56.41 dBm -43,41 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49388 GHz -45.64 dBm -32.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94226 GHz -41,31 dBm -28.31 dB
7.000 GHz 9,000 GHz 1.000 MHz 2.01427 GHz -41,99 dBm -28.99 dB
i
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0OD2204-01B

LTE Band 26 / 10MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
-50 derr x -50 dBm =
| PPV L —, I P e ¥ H-‘-\-—-.nﬂr—-._——ﬂ
-60 dBr -60 dBm f
" —u-mLJ
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 807.02784 MHz -48.72 dBm -35.72 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.53394 MHz -43,39 dBm -30.39 dB
860,000 MHz 1.000 GHz 100.000 kHz 972.96568 MHz -66.22 dBm -53,22 dB 860,000 MHz 1,000 GHz 100.000 kHz 912.08597 MHz -66.27 dBm -53,27 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -42.02 dBm -29.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -38.93 dBm -25.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -51.03 dBm -38.03 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89426 GHz -51.20 dBm -38.20 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.21877 GHz -51.94 dBm -38.94 db 7.000 GHz 9,000 GHz 1.000 MHz 8.91927 GHz -51.90 dBm -38.90 de
_— —_—
( ) J 2 ] ”
Date: 26.JUL.2021 16:01:35
Spectrum u%;"
Ref Level 0,00 dém Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit fthnrk PARS
.10 ddnE_$PURIOUS LINE ABS PABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm "y
- MMW ~ S B
50 dBm .
M'J
-80 dBm
-390 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.68111 MHz -66.13 dBm -53.13 dB
860,000 MHz 1,000 GHz 100.000 kHz 895.05831 MHz -66.24 dBm -53.24 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -38.74 dBm -25.74 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93926 GHz -51,17 dBm -38.17 dB
7.000 GHz 9,000 GHz 1.000 MHz £.21977 GHz -51.91 dBm -38.91 dB
] i
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Report No. : FG0D2204-01B

LTE Band 26 / 15MHz

pectrum 7 ||| Spectrum
Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dem—- -50 dBm
N . N N T i, Rt W SPURRN AR
-0 der — 50 dpm—%
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.59037 MHz -49.28 dBm -36.26 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.53394 MHz -58.91 dBm -45,91 dB
860,000 MHz 1.000 GHz 100.000 kHz 971.47284 MHz -65.96 dBm -52,96 dB 860,000 MHz 1,000 GHz 100.000 kHz 995.34389 MHz -66.36 dBm -53,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.65059 GHz -40.75 dBm -27.75 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -39.69 dBm -26.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -51.19 dBm -38.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -51.24 dBm -38.24 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.22877 GHz -51.87 dBm -38.87 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90827 GHz -51,87 dém -38.87 d&
—_— —_—
( ) J 2 ] ”
Date: 26.JUL.2021 16:40:42 16:43:06
Spectrum u%;"
Ref Level 0,00 dém Offset 11.60 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit fthnrk PARS
.10 ddnE_$PURIOUS LINE ABS PABS
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
g e s PR R
-60 dBm
.
-80 dBm
-390 dBm
Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B0B8.25433 MHz -46.42 dBm -33.42 dB
860,000 MHz 1,000 GHz 100.000 kHz 973.80540 MHz -65.96 dBm -52,96 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -39.90 dBm -26.90 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90276 GHz -51.01 dBm -38.01 dB
7.000 GHz 9,000 GHz 1.000 MHz 2.01827 GHz -51.38 dBm -38.88 dB
i
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG0D2204-01B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0065
40 Normal Voltage 0.0036
30 Normal Voltage 0.0066
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0029
PASS
-10 Normal Voltage 0.0048
-20 Normal Voltage 0.0039
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0000
20 Battery End Point 0.0033
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.3 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A26-21 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2204-01B

Appendix B. Test Results of Radiated Test

<EUT with Strap 1>

<Top Antenna>

LTE Band 7
LTE Band 7 / 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
5002 -56.07 -25 -31.07 -76.95 -67.34 0.94 12.20 H
7503 -53.30 -25 -28.30 -77.89 -62.53 1.18 10.41 H
10004 -46.77 -25 -21.77 -78.1 -57.5 1.37 12.09 H
H
H
H
Lowest
5002 -55.63 -25 -30.63 -76.69 -66.9 0.94 12.20 \Y,
7503 -53.26 -25 -28.26 -77.98 -62.49 1.18 10.41 Y,
10004 -44.88 -25 -19.88 -77.88 -55.61 1.37 12.09 \Y,
\Y,
\%
\%
5052 -55.90 -25 -30.90 -76.81 -67.25 0.95 12.30 H
7578 -52.90 -25 -27.90 -77.66 -62.34 1.18 10.62 H
10104 -46.35 -25 -21.35 -77.54 -56.88 1.38 11.90 H
H
H
H
Middle
5052 -55.45 -25 -30.45 -76.57 -66.8 0.95 12.30 Y,
7578 -53.22 -25 -28.22 -77.77 -62.66 1.18 10.62 Y,
10104 -44.64 -25 -19.64 -77.54 -55.17 1.38 11.90 \%
\%
Y,
Y,
TEL : 886-3-327-3456 Page Number : BlofB8
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Report No. :

FG0D2204-01B

Highest

5102 -56.21 -25 -31.21 -77.19 -67.65 0.96 12.40 H
7653 -52.48 -25 -27.48 -77.4 -62.12 1.18 10.83 H
10204 -46.40 -25 -21.40 -77.47 -56.73 1.39 11.71 H
H
H
H
H
5102 -56.12 -25 -31.12 -77.29 -67.56 0.96 12.40 \Y
7653 -52.83 -25 -27.83 -77.53 -62.47 1.18 10.83 \Y
10204 -44.32 -25 -19.32 -77.14 -54.65 1.39 11.71 \%
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG0D2204-01B

LTE Band 26
LTE Band 26 / 15MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1650 -63.44 -13 -50.44 -73.46 -70.39 0.53 9.63 H
2475 -56.87 -13 -43.87 -70.5 -64.85 0.65 10.78 H
3299 -59.04 -13 -46.04 -75.52 -68.13 0.76 12.00 H
H
H
H
H
Lowest
1650 -63.67 -13 -50.67 -73.39 -70.62 0.53 9.63 \Y,
2475 -54.83 -13 -41.83 -68.99 -62.81 0.65 10.78 Y,
3299 -58.56 -13 -45.56 -75.01 -67.65 0.76 12.00 \Y,
\%
\%
\Y,
\Y,
1660 -63.27 -13 -50.27 -73.3 -70.24 0.53 9.65 H
2490 -60.73 -13 -47.73 -74.32 -68.72 0.65 10.79 H
3319 -58.84 -13 -45.84 -75.36 -67.99 0.76 12.06 H
H
H
H
H
Middle
1660 -61.36 -13 -48.36 -71.1 -68.33 0.53 9.65 \Y,
2490 -55.60 -13 -42.60 -69.67 -63.59 0.65 10.79 Y,
3319 -59.15 -13 -46.15 -75.56 -68.3 0.76 12.06 Y,
\%
\%
Y,
Y,
TEL : 886-3-327-3456 Page Number : B3 ofB8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG0D2204-01B

Highest

1670 -60.88 -13 -47.88 -71.05 -67.87 0.53 9.67 H
2505 -55.08 -13 -42.08 -68.69 -63.08 0.66 10.80 H
3339 -58.71 -13 -45.71 -75.27 -67.91 0.76 12.12 H
H
H
H
H
1670 -60.56 -13 -47.56 -70.33 -67.55 0.53 9.67 \Y
2505 -58.29 -13 -45.29 -72.3 -66.29 0.66 10.80 \Y
3339 -59.18 -13 -46.18 -75.55 -68.38 0.76 12.12 \%
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2204-01B

<Bottom Antenna>

LTE Band 26
LTE Band 26 / 15MHz / QPSK
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1650 -62.46 -13 -49.46 -72.48 -69.41 0.53 9.63 H
2475 -54.55 -13 -41.55 -68.18 -62.53 0.65 10.78 H
3299 -58.75 -13 -45.75 -75.23 -67.84 0.76 12.00 H
H
H
H
Lowest
1650 -60.84 -13 -47.84 -70.56 -67.79 0.53 9.63 \Y,
2475 -53.60 -13 -40.60 -67.76 -61.58 0.65 10.78 \Y,
3299 -58.98 -13 -45.98 -75.43 -68.07 0.76 12.00 Y,
\Y,
\%
\%
1660 -59.28 -13 -46.28 -69.31 -66.25 0.53 9.65 H
2490 -55.15 -13 -42.15 -68.74 -63.14 0.65 10.79 H
3319 -58.39 -13 -45.39 -74.91 -67.54 0.76 12.06 H
H
H
H
Middle
1660 -59.35 -13 -46.35 -69.09 -66.32 0.53 9.65 \Y,
2490 -51.35 -13 -38.35 -65.42 -59.34 0.65 10.79 Y,
3319 -58.69 -13 -45.69 -75.1 -67.84 0.76 12.06 \Y,
\%
Y,
Y,
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG0D2204-01B

Highest

1670 -60.21 -13 -47.21 -70.38 -67.2 0.53 9.67 H
2505 -55.61 -13 -42.61 -69.22 -63.61 0.66 10.80 H
3339 -58.72 -13 -45.72 -75.28 -67.92 0.76 12.12 H
H
H
H
1670 -60.28 -13 -47.28 -70.05 -67.27 0.53 9.67 \%
2505 -55.50 -13 -42.50 -69.51 -63.5 0.66 10.80 \Y
3339 -58.67 -13 -45.67 -75.04 -67.87 0.76 12.12 \%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2204-01B

<EUT with Strap 3>

<Top Antenna>

LTE Band 7
LTE Band 7 / 20MHz / QPSK
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
5102 -54.44 -25 -29.44 -75.42 -65.88 0.96 12.40 H
7653 -50.88 -25 -25.88 -75.8 -60.52 1.18 10.83 H
10204 -45.45 -25 -20.45 -76.52 -55.78 1.39 11.71 H
H
H
H
H
Highest
5102 -54.89 -25 -29.89 -76.05 -66.33 0.96 12.40 \Y,
7653 -51.52 -25 -26.52 -76.23 -61.16 1.18 10.83 Y,
10204 -44.77 -25 -19.77 -76.59 -55.1 1.39 11.71 Y,
\%
\%
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2204-01B

<Bottom Antenna>

LTE Band 26
LTE Band 26 / 15MHz / QPSK
Channel Frf&:in;y (EBRnPw) (I(_jig::]t) I(_)l\rlflrt Reifj?ng Pi.vf/;(ler Txlfsasble ” g?iti?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1660 -62.31 -13 -49.31 -72.34 -69.28 0.53 9.65 H
2490 -57.26 -13 -44.26 -70.85 -65.25 0.65 10.79 H
3319 -58.07 -13 -45.07 -74.59 -67.22 0.76 12.06 H
H
H
H
H
Middle
1660 -60.10 -13 -47.10 -69.84 -67.07 0.53 9.65 \Y,
2490 -54.89 -13 -41.89 -68.96 -62.88 0.65 10.79 Y,
3319 -58.00 -13 -45.00 -74.41 -67.15 0.76 12.06 \Y,
\%
\%
\Y,
\Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

—THE END——
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